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Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS
BPSK
DFT-s-

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS
QPSK
DFT-s-

41 30 10 500202 2501.01 OFDM 24@0 see graph PASS
BPSK
DFT-s-

41 30 10 500202 2501.01 OFDM 24@0 see graph PASS
QPSK
DFT-s-

41 30 10 537000 2685.0 OFDM 1@23 see graph PASS
BPSK
DFT-s-

41 30 10 537000 2685.0 OFDM 1@23 see graph PASS
QPSK
DFT-s-

41 30 10 537000 2685.0 OFDM 24@0 see graph PASS
BPSK
DFT-s-

41 30 10 537000 2685.0 OFDM 24@0 see graph PASS
QPSK
DFT-s-

41 30 40 503202 2516.01 OFDM 1@0 see graph PASS
BPSK
DFT-s-

41 30 40 503202 2516.01 OFDM 1@0 see graph PASS
QPSK
DFT-s-

41 30 40 503202 2516.01 OFDM 100@0 see graph PASS
BPSK
DFT-s-

41 30 40 503202 2516.01 OFDM 100@0 see graph PASS
QPSK
DFT-s-

41 30 40 534000 2670.0 OFDM 1@105 see graph PASS
BPSK
DFT-s-

41 30 40 534000 2670.0 OFDM 1@105 see graph PASS
QPSK

41 30 40 534000 2670.0 OFDM 100@0 see graph PASS

41 30 40 534000 2670.0 OFDM 100@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 270@0 see graph PASS
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DFT-s-

41 30 100 509202 2546.01 OFDM 270@0 see graph PASS
QPSK
DFT-s-

41 30 100 528000 2640.0 OFDM 1@272 see graph PASS
BPSK
DFT-s-

41 30 100 528000 2640.0 OFDM 1@272 see graph PASS
QPSK
DFT-s-

41 30 100 528000 2640.0 OFDM 270@0 see graph PASS
BPSK
DFT-s-

41 30 100 528000 2640.0 OFDM 270@0 see graph PASS
QPSK
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Software Version: 23.06.1602

FR1 N41 ANT6(Other PA)

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation Verdict Environment
Band (kHz) (MHz) (MHz) (Hz)

DFT-s-

41 30 20 518598  2592.99 OFDM 50@0 12.8 PASS NV
QPSK
DFT-s-

a1 30 20 518598  2592.99 OFDM 50@0 18 PASS LV
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0 19.1 PASS HV
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0 11.2 PASS -30°C
QPSK
DFT-s-

a1 30 20 518598  2592.99 OFDM 50@0 18 PASS 20°C
QPSK
DFT-s-

a1 30 20 518598  2592.99 OFDM 50@0 18.5 PASS -10°C
QPSK
DFT-s-

a1 30 20 518598  2592.99 OFDM 50@0 15.5 PASS 0°C
QPSK
DFT-s-

a1 30 20 518598  2592.99 OFDM 50@0 18.3 PASS 10°C
QPSK
DFT-s-

a1 30 20 518598  2592.99 OFDM 50@0 19.1 PASS 20°C
QPSK
DFT-s-

a1 30 20 518598  2592.99 OFDM 50@0 18.3 PASS 30°C
QPSK
DFT-s-

a1 30 20 518598  2592.99 OFDM 50@0 17.9 PASS 40°C
QPSK
DFT-s-

a1 30 20 518598  2592.99 OFDM 50@0 18 PASS 50°C
QPSK
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samoncas. FCC RF Test Report Report No. : FG402501K
Peak to Average Ratio
NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
DFT-s-
41 30 20 518598 2592.99 OFDM PI/2 50@0 4.2 13 PASS
BPSK
DFT-s-
41 30 20 518598 2592.99 OFDM 50@0 5.31 13 PASS
QPSK
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
41 30 10 518598 2592.99 CP-OFDM 24@0 8.5847 9.634
QPSK
CP-OFDM
41 30 10 518598 2592.99 16 QAM 24@0 8.5643 9.651
CP-OFDM
41 30 10 518598 2592.99 64 QAM 24@0 8.5945 9.451
CP-OFDM
41 30 10 518598 2592.99 256 OAM 24@0 8.5629 9.411
41 30 15 518598 2592.99 CP-OFDM 38@0 13.555 14.69
QPSK
CP-OFDM
41 30 15 518598 2592.99 16 QAM 38@0 13.532 14.64
CP-OFDM
41 30 15 518598 2592.99 64 OAM 38@0 13.594 14.83
CP-OFDM
41 30 15 518598 2592.99 256 OAM 38@0 13.554 14.43
41 30 20 518598 2592.99 CP-OFDM 51@0 18.245 19.52
QPSK
CP-OFDM
41 30 20 518598 2592.99 16 QAM 51@0 18.259 19.06
CP-OFDM
41 30 20 518598 2592.99 64 OAM 51@0 18.181 19.58
CP-OFDM
41 30 20 518598 2592.99 256 OAM 51@0 18.206 19.7
41 30 25 518598 2592.99 CP-OFDM 65@0 23.257 24.66
QPSK
CP-OFDM
41 30 25 518598 2592.99 16 QAM 65@0 23.172 24.6
CP-OFDM
41 30 25 518598 2592.99 64 OAM 65@0 23.297 24.4
CP-OFDM
41 30 25 518598 2592.99 256 OAM 65@0 23.271 24.79
41 30 30 518598 2592.99 CP-OFDM 78@0 27.854 28.95
QPSK
CP-OFDM
41 30 30 518598 2592.99 16 QAM 78@0 27.784 29.33
CP-OFDM
41 30 30 518598 2592.99 64 OAM 78@0 27.833 28.92
CP-OFDM
41 30 30 518598 2592.99 256 OAM 78@0 27.827 29.14
41 30 35 518598 2592.99 CP-OFDM 92@0 32.896 34.39
QPSK
CP-OFDM
41 30 35 518598 2592.99 16 QAM 92@0 32.803 34.1
Sporton International Inc. (Kunshan) Page Number : A10-3 of 41
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41 30 35 518508  2502.99 C&%’Z’iﬂ“" 92@0 32.839 34.62
41 30 35 518508  2502.99 ggéogml" 92@0 32.813 33.95
41 30 40 518508  2502.99 CF(’?‘S;?M 106@0 37.794 39.25
41 30 40 518508  2502.99 Cfé%';'iﬂ“" 106@0 37.847 39.2
41 30 40 518508  2502.99 C&%’Z’iﬂ“" 106@0 37.859 39.46
41 30 40 518508  2502.99 %Eéogfu 106@0 37.958 39.58
a1 30 45 518508  2502.99 CF(SS;?M 119@0 42524 43.98
41 30 45 518508  2592.99 Cfé%';?ﬂ"" 119@0 42.486 44.33
41 30 45 518508  2502.99 C&%’Z?AM 119@0 42.508 44.6
a1 30 45 518508  2502.99 %Eéogm" 119@0 42.564 44.69
a1 30 50 518508  2502.99 CF(SS;?M 133@0 47.52 49.57
41 30 50 518508  2502.99 Cfé%';?ﬂ"" 133@0 47.514 49.08
41 30 50 518508  2592.99 C&%’Z?AM 133@0 47.417 49.41
a1 30 50 518508  2502.99 %Eéogm" 133@0 47.572 49.33
a1 30 60 518508  2502.99 CFSSQEM 162@0 57.668 59.74
41 30 60 518508  2592.99 Cfé%i?ﬂ"" 162@0 57.756 59.79
41 30 60 518508  2592.99 C&%FA?AM 162@0 57.926 50.93
a1 30 60 518508  2502.99 %Eéogm" 162@0 57.699 59.61
41 30 70 518508  2502.99 CFSSQEM 189@0 67.517 69.81
41 30 70 518508  2592.99 Cfé%i?ﬂ"" 189@0 67.413 69.73
41 30 70 518508  2502.99 C&%’m‘" 189@0 67.573 69.74
41 30 70 518508  2502.99 %Eéogm" 189@0 67.486 70.21
41 30 80 518508  2502.99 CFSSEEM 217@0 77.449 80.39
41 30 80 518508  2502.99 Cfé%'m‘" 217@0 77.531 79.88
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41 30 80 518508  2502.99 C&%’Z?WM 217@0 77.655 79.93
41 30 80 518508  2502.99 %Eéogm" 217@0 77.651 80.22
41 30 90 518508  2502.99 CF(’D‘S;‘?M 245@0 87.376 90.16
41 30 90 518508  2502.99 Cfé%';?w“" 245@0 87.475 90.14
41 30 90 518508  2502.99 C&%’Z?WM 245@0 87.503 90.22
41 30 90 518508  2502.99 gzéogm" 245@0 87.514 90.24
a1 30 100 518508  2502.99 CF(SSQ?M 273@0 97.383 100.5
41 30 100 518508  2592.99 Cfé%';?ﬂ"" 273@0 97.725 100.5
41 30 100 518508  2502.99 C&%’Z?AM 273@0 97.511 100.5
a1 30 100 518508  2502.99 %EéOQFIADM 273@0 97.502 100.6
Sporton International Inc. (Kunshan) Page Number : A10-5 of 41

TEL : +86-512-57900158
FCC ID : 2AFZZPN30G



samranas. FCC RF Test Report

Report No. : FG402501K

N41(10M)_CP-

OFDM_QPSK_Outer_Full_Mid_CH

Ref Lyl Offset 8,60 B
Ref Value 30.0

Bideo BW 300,00 kHz*

Span 20 Mz,
Sweep 2.53 ms (1001 pts)

N41(10M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Center 250299 GHz
#Res BW 100.00 kHz

Oooupied Bandwid
8

#Video BW 300.00 kHz*

Span 20 WiHg|
Sweep 2.53 ms (1001 pts)

Total Power

Power

N41(10M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Afen 4068 Trig: Frea Run
o

SVideo B 300.00 kHz"

Ocaupied Bandwidth
[} Total Pawer

N41(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten: 4068

ScaleDiv 10.0 4B

Center 2.59200 GHz
#Res BW 100.00 kHz

2 Matrics v

Occipied Bandwil
B

Total Paver

Span 20 MHz|
Sweep 253 ms (1001 pis)

Span 20 Mkz
Sweep 253 ms (1001 pis)

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : 2AFZZPN30G

Page Number

: A10-6 of 41



samranas. FCC RF Test Report

Report No. : FG402501K
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Span 60 Wiz
Sweep 1.00 ms (1001 pts)

Total Power

Power

N41(30M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

Tig: Fres fum
off

SVideo BW 910,00 kz' Span B0 MKz|

Sweep 1,00 ms (1001 pis)

Total Paver

N41(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten: 4068

#Video BW 910.00 ki

Span 60 MHz
Sweep 100 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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samranas. FCC RF Test Report

Report No. : FG402501K

N41(35M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

Ref Lyl Offset 8,60 B
Ref Value 30.0

#Video BW 11000 MHz" Span 70 Mz

Sweep 1.00 ms (1001 pts)

Oooupied Bandwidth

N41(35M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

#Video BW 1.1000 MHZ"

Span 70 Wi
Sweep 1.00 ms (1001 pts)

Total Power

Power

N41(35M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

Tig: Fres fum
off

#Video BW 1.1000 MHz" Span 70 MKz|

Sweep 1,00 ms (1001 pis)

Total Paver

N41(35M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten: 4068

#Video BW 1.1000 MHz*

Span 70 Mkz
Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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samranas. FCC RF Test Report

Report No. : FG402501K

N41(40M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068 ot Freg.
MaglHokd. 100/100
Radi

Ref Lyl Offset 8,60 B
Ref Value 30.0

#Video BW 1.3000 MHz' Span 81 MHz|
Sweep 1.00 ms (1001 pts)

Oooupied Bandwidth

N41(40M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

#Video BW 1.3000 Miz' Span 80 Wiz
Sweep 1.00 ms (1001 pts)

Total Power

Power

N41(40M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Afen 4068 Trig: Frea Run
o

#Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

N41(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten: 4068

(Center 2.59200 GHz #Video BW 1.3000 MHz* Span B0 MHz|
#Res BWW 430,00 kHz Sweep 1,00 ms (1001 pis)|

2 Matrics v

Ocaupied Barx
Total Pawer

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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samoncas. FCC RF Test Report Report No. : FG402501K

N41(45M)_CP- N41(45M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068

Afen 4068 Trig: Frea Run
o

ot Freg.
MaglHokd. 100/100
Radi

Ref Lyl Offset 8,60 B

#Video BW 13000 MHz" Span 90 MHz 25929 #Video BW 1.3000 MHz" Span 50 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Oooupied Bandwidth
Total Paver

N41(45M)_CP-OFDM_64 N41(45M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aiten: 4068

#ideo BW 1.3000 MHz* Span 80 Miz|
Sweep 1,00 ms (1001 pis)

#Video BW 1.3000 Miz' Span 90 W]
Sweep 1.00 ms (1001 pts)

Total Power Total Paver

Power

Sporton International Inc. (Kunshan) Page Number 1 A10-13 of 41
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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Report No. : FG402501K

N41(50M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068 ot Freg.
MaglHokd. 100/100
Radi

Ref Lyl Offset 8,60 B
Ref Value 30.0

#Video BW 16000 MHz" Span 100 MHz|

Sweep 1.00 ms (1001 pts)

Oooupied Bandwidth

N41(50M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Center 258299 GHz
#Res B 510.00 kHz

#Video BW 1,6000 MHZ"

Span 100 MHz
Sweep 1.00 ms (1001 pts)

Oooupied Band
Total Power

Power

N41(50M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

Tig: Fres fum
off

#Video BW 1.6000 MHz" Span 100 MHz

Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

N41(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten: 4068

(Center 2.59200 GHz
#Res BW 510.00 kHz

#Video BW 1.6000 MHz*

Span 100 MHz|
Sweep 1,00 ms (1001 pis)

2 Matrics v

Ocaupied Barx
Total Pawer

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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samoncas. FCC RF Test Report Report No. : FG402501K

N41(60M)_CP- N41(60M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068

Afen 4068 Trig: Frea Run
o

ot Freg.
MaglHokd. 100/100
Radi

Ref Lyl Offset 8,60 B
Ref Value 30.0

#Video BW 20000 MHz" Span 120 MHz| #ideo BW 2.0000 MHz" Span 120 MHz|
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Oooupied Bandwidth
Total Paver

N41(60M)_CP-OFDM_64 N41(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aiten: 4068

Center 2.59200 GHz #Video BW 20000 MHz' Span 120 MHz
#Res BW 620,00 kHz Sweep 1,00 ms (1001 pis)|

#Video BW 20000 Mz' Span 120 MHz
Sweep 1.00 ms (1001 pts)

2 Matrics v

Ocaupied Barx
Total Power Total Pawer

Power

Sporton International Inc. (Kunshan) Page Number 1 A10-15 of 41
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samoncas. FCC RF Test Report Report No. : FG402501K

N41(70M)_CP- N41(70M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 Fi He Aiten 40 Trig: Frea Fun
" C o

#Video BW 2.4000 MHz" Span 140 MHz| (Center 2.59299 GHz #ideo BW 2.4000 MHz" Span 140 MHz|
Sweep 1.00 ms (1001 pts) #Res BW 750,00 kHz Sweep 1,00 ms (1001 pis)

2

Oooupied Bandwidth Oczupied Bandwidih
Total Paver

N41(70M)_CP-OFDM_64 N41(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aiten: 4068

Center 250299 GHz #Video BW 24000 MHZ'
#Res B 750.00 kHz

Center 9 GHz #Video BW 24000 MHz' Span 140 MHz
#Res BW 75000 kHz Sweep 1,00 ms (1001 pis)|

2M 2 Matrics v

Oooupied Band

Ocaupied Barx
Total Power Total Pawer

Power

Sporton International Inc. (Kunshan) Page Number 1 A10-16 of 41
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G



samranas. FCC RF Test Report

Report No. : FG402501K

N41(80M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

Ref Lyl Offset 8,60 B
Ref Value 30.0

#Video BW 2.7000 MHz" Span 160 MHz|

Sweep 1.00 ms (1001 pts)

Oooupied Bandwidth

N41(80M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

#Video BW 27000 MHZ'

Span 160 MHz
Sweep 1.00 ms (1001 pts)

Total Power

Power

N41(80M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

Tig: Fres fum
off

#Video BW 2.7000 MHz" Span 160 MHz

Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

N41(80M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten: 4068

#Video BW 27000 MHz'

Span 160 MHz|
Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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samranas. FCC RF Test Report

Report No. : FG402501K

N41(90M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068 ot Freg.
MaglHokd. 100/100
Radi

Ref Lyl Offset 8,60 B
Ref Value 30.0

#Video BW 3,000 MHz' Span 180 MHz
Sweep 1.00 ms (1001 pts)

Oooupied Bandwidth

N41(90M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Center 258299 GHz #Video BW 3.0000 MHZ* Span 180 Mz
[#Res BW 910,00 kHz Sweep 1.00 ms (1001 pts)

Oooupied Band
Total Power

Power

N41(90M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Afen 4068 Trig: Frea Run
o

IPRRR L

#Video BW 3.0000 MHz" Span 180 MHz|
Sweep 1,00 ms (1001 pis)

Total Paver

N41(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten: 4068

#Video BW 3.0000 MHz* Span 180 MHz]
Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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samranas. FCC RF Test Report

Report No.

: FG402501K

N41(100M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068 ot Freg.
MaglHokd. 100/100
Radi

Ref Lyl Offset 8,60 B
Ref Value 30.0

#Video BW 3.0000 MHz" Span 200 MHz|
Sweep 1.00 ms (1001 pts)

Oooupied Bandwidth

N41(100M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

(Center 2.5030 GHz #Video BW 3.0000 MHz' Span 200 MHz,

[#Res BW 1.0000 WHz Sweep 1.00 ms (1001 pts)

Oooupied Bandwidh
Total Power

Power

N41(100M)_CP-OFDM_16

QAM_Outer_Full_Mid_CH

Afen 4068 Trig: Frea Run
o

#Video BW 3.0000 MHz"

Ocaupied Bandwidth

Total Paver

QAM_Outer_Full_Mid_CH

Alen 408 Tig.Froa Fun
i

#Video BW 3.0000 MHz*

Ocaupied Barx

Total Paver

Span 200 MHz|
Sweep 1,00 ms (1001 pis)

N41(100M)_CP-OFDM_256

Span 200 MHz|
Sweep 1,00 ms (1001 pis)

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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samoncas. FCC RF Test Report Report No. : FG402501K

Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

41 30 10 500202 2501.01 OFDM 1@0 see graph
BPSK
DFT-s-

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS
BPSK

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS

41 30 10 500202 2501.01 OFDM 1@0 see graph ---

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS

41 30 10 518598 2592.99 OFDM 1@0 see graph ---

41 30 10 518598 2592.99 OFDM 1@0 see graph PASS

41 30 10 518598 2592.99 OFDM 1@0 see graph PASS

41 30 10 518598 2592.99 OFDM 1@0 see graph ---

41 30 10 518598 2592.99 OFDM 1@0 see graph PASS

41 30 10 518598 2592.99 OFDM 1@0 see graph PASS

41 30 10 537000 2685.0 OFDM 1@0 see graph ---

41 30 10 537000 2685.0 OFDM 1@0 see graph PASS

41 30 10 537000 2685.0 OFDM 1@0 see graph PASS

41 30 10 537000 2685.0 OFDM 1@0 see graph ---

41 30 10 537000 2685.0 OFDM 1@0 see graph PASS

41 30 10 537000 2685.0 OFDM 1@0 see graph PASS

41 30 40 503202 2516.01 OFDM 1@0 see graph ---

Sporton International Inc. (Kunshan) Page Number 1 A10-20 of 41
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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Report No

.+ FG402501K

41

30

40

503202

2516.01

OFDM 1@0 see graph

PASS

41

30

40

503202

2516.01

OFDM 1@0 see graph

PASS

41

30

40

503202

2516.01

OFDM 1@0 see graph

41

30

40

503202

2516.01

OFDM 1@0 see graph

PASS

41

30

40

503202

2516.01

OFDM 1@0 see graph

PASS

41

30

40

518598

2592.99

OFDM 1@0 see graph

41

30

40

518598

2592.99

OFDM 1@0 see graph

PASS

41

30

40

518598

2592.99

OFDM 1@0 see graph

PASS

41

30

40

518598

2592.99

OFDM 1@0 see graph

41

30

40

518598

2592.99

OFDM 1@0 see graph

PASS

41

30

40

518598

2592.99

OFDM 1@0 see graph

PASS

41

30

40

534000

2670.0

OFDM 1@0 see graph

41

30

40

534000

2670.0

OFDM 1@0 see graph

PASS

41

30

40

534000

2670.0

OFDM 1@0 see graph

PASS

41

30

40

534000

2670.0

OFDM 1@0 see graph

41

30

40

534000

2670.0

OFDM 1@0 see graph

PASS

41

30

40

534000

2670.0

OFDM 1@0 see graph

PASS

41

30

100

509202

2546.01

OFDM 1@0 see graph

41

30

100

509202

2546.01

OFDM 1@0 see graph

PASS

41

30

100

509202

2546.01

OFDM 1@0 see graph

PASS

41

30

100

509202

2546.01

OFDM 1@0 see graph

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Report No

.+ FG402501K

41

30

100

509202

2546.01

DFT-s-
OFDM
QPSK

1@0

see graph

PASS

41

30

100

509202

2546.01

DFT-s-
OFDM
QPSK

1@0

see graph

PASS

41

30

100

518598

2592.99

DFT-s-
OFDM
BPSK

1@0

see graph

41

30

100

518598

2592.99

DFT-s-
OFDM
BPSK

1@0

see graph

PASS

41

30

100

518598

2592.99

DFT-s-
OFDM
BPSK

1@0

see graph

PASS

41

30

100

518598

2592.99

DFT-s-
OFDM
QPSK

1@0

see graph

41

30

100

518598

2592.99

DFT-s-
OFDM
QPSK

1@0

see graph

PASS

41

30

100

518598

2592.99

DFT-s-
OFDM
QPSK

1@0

see graph

PASS

41

30

100

528000

2640.0

DFT-s-
OFDM
BPSK

1@0

see graph

41

30

100

528000

2640.0

DFT-s-
OFDM
BPSK

1@0

see graph

PASS

41

30

100

528000

2640.0

DFT-s-
OFDM
BPSK

1@0

see graph

PASS

41

30

100

528000

2640.0

DFT-s-
OFDM
QPSK

1@0

see graph

41

30

100

528000

2640.0

DFT-s-
OFDM
QPSK

1@0

see graph

PASS

41

30

100

528000

2640.0

DFT-s-
OFDM
QPSK

1@0

see graph

PASS

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : 2AFZZPN30G
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N41(10M)_DFT-s- N41(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left Low CH  OFDM_BPSK_Edge 1RB_Left_Low_CH

wAllen: 2068 Power (RMS]; as = Power (RS
" 2 C 100100
Run

Scale/Div 10 dB

Video BW 3.0 MHZ'

Function Width Function
i m

N41(10M) DFT-s- N41(10M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH OFDM_QPSK_Edge 1RB_Left_Low_CH

g Type: Power (MSI
Av e

|
Tg: Free Run

Video BW 3.0 MHz"

Video BW 3.0 MHZ' Stop 26.900 GHz
Sweep 13.3 ms (40001 pts)

Function Function Width Function Vaiue

Function Functian Width Function Vaue

Sporton International Inc. (Kunshan) Page Number 1 A10-23 of 41
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N41(10M)_DFT-s- N41(10M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Mid CH  OFDM_BPSK_Edge 1RB_Left_Mid_CH

wAllen: 2068 Power (RMS]; as = Power (RS
" 2 C 100100
Run

Scale/Div 10 dB

Video BW 3.0 MHZ'

Function Width Function
i m

N41(10M) DFT-s- N41(10M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Mid CH  OFDM_QPSK_Edge 1RB_Left_Mid_CH

g Type: Power (MSI
Av e

|
Tg: Free Run

Video BW 3.0 MHz"

Video BW 3.0 MHZ' Stop 26.900 GHz
Sweep 13.3 ms (40001 pts)

Function Width Function Vaiue

Function Functian Width Function Vaue
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